
Licensing Sewerage Overflows 
ENVIRONMENTAL IMPACT STATEMENT — JUNE 1998 

0 	~ 

Volume 3 
	

Blue Mountains Geographic Area 

Winmalee 

EIS/SEWERAGE 
SYSTEMS- 
Overflows 

Sydney 
0 	 W A TER 
E 
&MA 

~dterplan 21 
Living waterways for a living city. 



Volume 2 

Lower 
Hawkesbury 
Geographic 
Area 

Appendices 

Volume 3 

West Hornsby 

Volume 3 

Hornsby 
Heights 

I 
Volume 2 

Sydney Harbour 
and Northern 
Beaches 
Geographic 
Area 

Appendices 

_i

Volume 3 

Warriewood 

Volume 3 

Northern 
Suburbs 

Volume 3 

Bondi 

i 

Licensing Sewerage Overflows — Environmental Impact Statements 

Document Hierarchy 

Volume I 

Sydney-wide 
Methods 
	 overview 

	
Summary 
Brochure 

Volume 2 Volume 2 Volume 2 
[...]
frequency and volume of wet weather overflows and the percentage of rainfall ingress to the sewers, 
was determined using the MOUSE numerical sewer models. For details refer to the Strategic Options 
Report in Appendix A and the Methods Volume for the modelling approach. 

The Winnialee sewerage system was modelled as a series of flow gauge catchments; referred to as 
nodes. Each of these flow gauge catchments has measurements of actual performance taken from one 
or more gauges within the catchment which allows the model to be calibrated by comparison of 
simulated and gauged hydrographs. There are six nodes generally representing the sub-areas of the 
Winmalee sewerage system, except for the Springwood sub-area which is partially contained within the 
Winmalee and Valley Heights nodes. Each node represents a discrete sewer catchment area which 
discharges into the Blue Mountains Sewerage Tunnel and flows to the Winmalee STP. The six nodes 
are indicated on Figure 2.3 and represent the areas of. 

North Katoomba (NKI) 

South Katoomba (SKI) 

Wentworth Falls (WFl) 

Hazelbrook (HB1) 

Valley Heights (VHI) 

Winmalee (WMI). 

The wet weather sewerage system performance is defmed by a number of rainfall events occurring over 
a ten year period (January 1985 to December 1994). During this period a total of 593 discrete rainfall 
events occurred, and these events were used to develop a mathematical model to describe the 
hydraulic behaviour of the sewerage systems in wet weather. The wet weather model attempts to 
quantify the frequency (events/10 years), quantity (volume/10 years) and duration of overflows. The 
model is able to incorporate future release areas and populations to predict future wet weather 
overflow events and can provide an estimate of the cost of reducing the frequency to a pre-determined 
containment level (refer to the Methods Document). 

The wet weather performance of the system is summarised in Figure 2.3. 



F2- 10 	 Sewerage Overflows Licensing Project - Environmental Impact Statement - Volume 3 

Out of the 593 discrete rainfall events and based on the current population, the predicted number of 
overflow events in the ten year period, was 51. This represents the number of individual rainfall events 
which caused overflows to occur in any of the individual nodes. A total of 102 system overflows 
occurred within the whole Winmalee sewerage system from these 51 rainfall events (ie. several of these 
102 system overflow events could have occurred during one of the 51 rainfall events). The worst 
performing catchment is North Katoomba, with 44 system overflow events. Due to the nature of the 
model, it is not possible to identify the actual locations of the overflows within each sewerage node. 

The wet weather performance of the individual nodes within the system is summarised in Table 2.5. 

Table 2.5 - Modelled individual wet weather overflow summary for the 10 year time series. 

Location 	 Type of overflow 	 Number of events* 	Total duration (hrs) 	Total volume (ML) 
within each node 

North Katoomba 	Reticulation 	 44 	 830 	 155 

South Katoomba 	Reticulation 	 19 	 230 	 128 

Wentworth Falls 	Reticulation 	 5 	 106 	 39 

Hazelbrook 	 Reticulation 	 9 	 209 	 97 

Valley Heights 	Reticulation 	 12 	 191 	 37 

Winmalee 	 Reticulation 	 13 	 131 	 129 

Note: 	as caused by total of 51 wet weather events from 683 discrete rainfall events which caused overflows within the 6 nodes as 
predicted 
Due to model limitations, the results should be regarded as minimum overflow frequency indicators 

Source: 	Sydney Water 1997b 

The system performance was also assessed over the modelled ten year period to determine the yearly 
variation in overflow performance. Table 2.6 provides a summary of these results from the ten year 
time series modelling. 

Table 2.6 - Modelled yearly wet weather overflow summary for the Winmalee sewerage system 

Year 	 Rainfall events 	Number of overflow 	Total duration (Hrs) 	Total volume 
events 	 (ML) 

1985 	 52 	 3 	 37 	 3 

1986 	 52 	 3 	 82 	 231 

1987 	 64 	 7 	 159 	 15 

1988 	 63 	 9 	 146 	 96 

1989 	 67 	 8 	 143 	 12 

1990 	 62 	 10 	 155 	 64 

1991 	 58 	 3 	 72 	 31 

1992 	 69 	 4 	 71 	 129 

1993 	 57 	 0 	 0 	 0 

1994 	 49 	 4 	 22 	 2 

Total 	 593 	 51 	 887 	 583 

Source: 	Sydney Water 1997b 



C, 

4
~,sy 

c)- --- - - 

Volume 
, 
ML/yO 

LEGEN 
- SYSTEM BOUNDARY 

- SEWER MAIN 

A 	STP LOCATION 

RETICULATION 
70 	OVERFLOW & INFLOW 

CATCHMENT 

Sydney 

www NAN T v0w R 
SYDNEY WATER CORPORATION LIVITE~~ 	SEWERAGE OVERFLOWS LICENSING PROJECT 

ACN 06.5 217S j-; ~ 

WINMALEE SEWERAGE SYSTEM 

FIGURE 2--3 
MODELLED WET WEATHER 
OVERFLOW PERFORMANCE 



System Performance 	 2-111 

It should be noted that three of the 51 overflow events contributed approximately 72% of the total 
overflow volume. 

Inflow and infiltration U/I) to the Winmalee sewerage system during wet weather are a major cause of 
wet weather overflows. The modelling indicates that up to 140/6 of rainfall can enter the sewerage 
system. The actual percentage is dependent upon a number of system area variables including age and 
extent of deterioration of the sewerage system, size of the area and that areas response to rainfall 
(based on vegetative cover, soil type and degree of saturation of the soil etc.) The overflow is 
dependent upon many factors apart from rainfall characteristics, including rainfall intensity, degree of 
soil saturation, STP capacity and the storage capacity of trurik sewers and carriers. Newer areas by 
nature of the newer condition and age of the pipework would be expected to allow a lower percentage 
of rainfall into the system. 

Refer to Chapter 3 for further details on impacts from wet weather overflows. 

2.4.2 Partially treated sewage discharged from STP 

A partially treated STP discharge occurs during wet weather when the hydraulic or treatment capacity 
of the STP is exceeded. STP partially discharge flows during wet weather will be highly diluted with 
stormwater. Hence the concentration of pollutants is low. 

The Winmalee STP will provide a continuum of sewage treatment (refer to FIgure 2.4) so that the 
perfon-nance of the plant is aimed at meeting the conditions of the receiving environment through 
compliance with EPA Licence conditions. In this regard, the objectives of the operation of the STP are 
as follows: 

during dry weather, the full treatment train must operate to the highest possible treatment level for 
the best water quality achievable 

during normal rainfall events, the capacity of one or more components of the treatment train may be 
at full capacity. However, disinfection and dilution along with fine screening will be provided as a 
minimum treatment. 

during intense rainfall events, all components of the full treatment train are likely to be at full 
capacity. However, effluent fine screening and partial disinfection will be provided as a minimum 
treatment. Sewage will be highly diluted. 

During dry weather the highest possible level of treatment is required and the full treatment process 
train must operate. During rainfall events, the capacity of one or more components of the treatment 
process train may be exceeded and during intense rainfall, the fun treatment process train operates at 
full capacity but excess flows receive a reduced level of treatment (partial treatment and disinfection). 

The current full treatment capacity of the Winmalee STP (Stage 2) is for flows up to 28.4 ML/day with 
the soon to be commissioned upgrade of the plant expected to provide up to 43 Aluday. The 
relationship between STP flows and the level of treatment provided is illustrated in Figure 2.4. 

Sydney Water has decided that partially treated sewerage treatment plant discharges should receive at 
least full disinfection to less than 150 cfu per 100 millilitres up until the first system overflow 
discharges. This is the adopted base case abatement level, which may be improved upon, should 
environmental or other requirement deem it necessary. 

Sewerage treatment plants are designed to receive flows from small storrns and still fully treat and 
disinfect wastewater within the limits imposed by their discharge licences. Flows above these levels 
are experienced for about two to six per cent of the time, or about eight to 20 days per year. 
Disinfection, as currently designed, is less effective at such high flow rates, and faecal coliform levels 
rise sharply above the acceptable limit of 150 faecal coliform, units per 100 millilitres. 

0 

0 

0 



12-12 	 Sewerage Overflows Licensing Project - Environmental Impact Statement - Volume 3 

As a result of wet weather loading, the wet weather modelling predicts that, based on flow rate 
exceedence of the current 28.4 MIJday full treatment capacity, the STP will experience partially treated 
discharges on 110 events/10 years with a volume of approximately 4,400 MIJ10 years. It should be 
noted that with the additional capacity expected with the current Stage 3 upgrading works, the number 
of partially treated discharge events would reduce to 28/10 years. 

The relationship between STP flows and the level of treatment provided is illustrated on Figure 2.4. A 
partially treated STP discharge occurs when the full treatment capacity of the STP is exceeded. 

Figure 2.4 Winmalee STP treatment process train 

PWWF 

Prelim i nary/Secondary 
Treatment 

Full (Tertiary) Treatment 
28.4 IVIL/day 

0  
LL 

ADWF 
I Partially Treated Discharge 

% Time exceeded 

Table 2.7 surnmarises the existing plant performance with respect to overall levels of treatment. 

Table 2.7 - Summary of existing treatment levels for Winmalee STP. 

Level of 	Flow able to receive 	Comments 
Treatment 	level of treatment 

Preliminary 	flow up to 43.2 MUday 	Stage 3 screening and grit removal capacity. Ultimate plant designed to 
cater for full flow within the normal treatment processes. 

Secondary 	flow up to 43.2 MUday' 	Stage 3 capacity through Continuous Flow Biological Reactor and 
Secondary Clarification processes. Ultimate plant designed to cater for 
full flow within the normal treatment processes. 

Tertiary 	 flow up to 28.4 MUday 	Stage 3 capacity through Rapid Mixing and Flocculation, Tertiary 
Dissolved Air Flotation and Tertiary Filtration. 	Sludge Thickening and 
Sludge Dewatering is also available for the full flow capacity. Ultimate 
plant designed to cater for full flow within the normal treatment processes 

Note: 	1. Flow able to achieve secondary treatment limited by hydraulic construction at inlet works 

Source: 	Sydney Water 1997a 

A program of monitoring the quality of effluent discharged from the licensed discharge point for the 
Winmalee STP is required as a part of the current STP licence conditions. The standards for effluent 
from the STP to be achieved under the current licence conditions, together with achieved 50 and 90 
percentile values for effluent quality from the plant are shown in Table 2.8. The results indicate that the 
effluent quality targets of the STP are being achieved. 

0 

0 



I 	 System Performance 	 2-13 

Table 2.8 - Winmalee licence conditions and STP effluent quality 

Parameter 	1997/98 licence conditions Actual STP plant effluent 1996/97 

50 percentile 90 percentile 50 percentile 90 percentile 
(mg/L) (mg/L) (mg/L) (mgIL) 

SS 10 15 2.0 5.6 

BOD 10 15 2.0 3.2 

NH3 5 10 1.0 2.7 

TN 20 35 14.7 15.0 

TP 2 3 0.7 0.9 

Note: SS = Suspended Solids 
BOD = Biochemical Oxygen Demand 
NI-13 = Ammonia 
TN = Total Nitrogen 
TP = Total Phosphorus 

Source: EPA 1997; Sydney Water 1997c 

2.4.3 Surcharges due to chokes 

Sydney Water records customer complaints of overflows relating to chokes. 

In order to allow identification of the areas worst affected by chokes the number of chokes has been 
calculated on a per suburb basis. In addition, to allow a reasonable comparison between suburbs, the 
number of chokes has been "normahsed" into chokes per 100 kilometres of sewer as a measure of 
choke density. 

Sydney Water ranked suburbs throughout its area of operations in order of choke density on a system 
basis, and these have been grouped into one of three categories: 

low = up to 60 chokes/100 kin 

medium = 61 - 180 chokes/100 Ian 

3. high = more than 180 chokes/100 Ian. 

The choke density in each suburb will be used in coWunction with other information to prioritise 
subsections of the sewerage system for rehabilitation. 

The Winmalee sewerage system was divided into 11 suburbs for this investigation with choke 
categories as listed below: 

Katoomba 	- 	Medium 

Leura 	 - 	Medium 

Valley Heights 	- 	Medium 

Springwood 	- 	Medium 

Faulconbridge 	- 	Medium 

Hazelbrook 	- 	Medium 

BullaburTa 	- 	Medium 

Winmalee 	- 	Low 

Lawson 	 - 	Low 

Wentworth Falls 	- 	Low 

Woodford 	- 	Low. 



12-14 	 Sewerage Overflows Licensing Project - Environmental Impact Statement - Volume 3 

There are no suburbs with a high choke density within the Winmalee sewerage system. Figure 2.5 
shows the suburbs within the Winmalee sewer-age system, colour coded according to their status of 
medium or low. 

It is possible that the higher densities of chokes can be correlated to the age of the sewerage system 
and the design standards employed, and certainly some of the oldest sewered areas are represented 
among the higher choke densities, however, it cannot be assumed that this is purely the reason that 
some areas are experiencing higher densities of chokes than others. Other factors which may 
contribute to the occurrence of chokes in a system may include the presence of trees with invasive root 
systems and defective materials or installation methods during construction. 

By comparison, across the entire Sydney Water area of operations, greater than 53 % of sewered 
suburbs are considered to have low choke density, 40 percent have a medium choke density and seven 
percent have a high choke density. 

Recurring choke problems 

A recurring choke is considered to have occurred either when: 

two chokes occurs at the same location in the space of six months 

three chokes occur at the same location in the space of two years. 

There have been an average 77 recur-ring chokes per year in the Winmalee sewerage system over the 
last three years. 

Sydney Water considers prevention and rectification of recurring chokes to be a priority in customer 
satisfaction. Recurring chokes are identified by Sydney Water and rectified as a part on-going program. 

Sydney Water has management systems in place to identify and rectify problems resulting in repeat 
chokes. Recurring chokes are used as an indicator of potential problems in the sewerage system which 
need to be addressed. When a recurring choke occurs, Sydney Water conducts a site assessment, 
rectifies the immediate problems and determines whether any rehabilitation or pro-active maintenance 
is required. In many cases, the problem sewer will either be added to the CCTV inspection program, 
described in Section 2.2. 1, to identify the cause of the recurring choke, or relined in the section affected 
by the recurring chokes. 

Refer to Chapter 3 for further details on impacts of overflows caused by chokes. 

2.4.4 EAltration 

Exfiltration is the leaking of sewage from underground pipes, access chambers and SPSs, into the 
adjacent ground, thereby potentially impacting upon groundwater and potentially leaching into nearby 
watercourses. Exfiltration is predominantly a dry weather occurrence (as during wet weather 
infiltration into the pipes from saturated ground is the more likely occurrence) and generally occur 
through damaged and cracked pipes and joints. 

Sewerage system sub-areas, where infiltration or exfiltration may be occurring can be identified by 
comparing sewage average dry weather flow (ADWF) data to expected sewage flows based on water 
consumption data- The quarterly sewage ADWF is calculated from recorded sewage flow data for each 
gauged sub-area while the expected sewage flow is calculated from metered water consumption per 